

Disaster Prevention Test Institute

- Annexed under Fire Insurance Association

<< Test Certificate >>

Issuance No : 2007-2024(Trust 2007 -1401)
Requested by : Sehan President: Yoo, Hwan-Sun
Application Date : October 16, 2007(Incoming Date of Testing Part: December 31, 2007)
Name of testing product : Fire prevention steel door (single open & close door)
Date of test: January 10, 2008 ~ February 7, 2008
Test method : (KS F 2268-1: KS F 2846: 2003, KS F 3109:2004)
Test use : Performance test

<< Test Result >>

Test items	Grade	Test result	Remarks
Twisting strength	40	Good	Details : Please refer to the test contents
Perpendicular load strength	75	Good	
Opening force	-	Good	
Repeatability of open & close	-	Good	
Anti-shocking	50	Good	
Fire prevention	60 minutes under non-heat-insulation	Good	
Delaying		Good	

This is to certify that the above is the test result of the product submitted by requester and the test product was provided by requester.

Testing person: Wang, Nam-Woong & Lee, Kil-Yong

Responsible person: Sung, Si-Chang

Date: February 2008

Sealed by President of Disaster Prevention Test Institute

** Above certificate can not be used except for advertisement, lawsuit and other legal requirements, etc.